IN—Y X K
PARTS LIST

LSWN-8BL-3
LSWN-8BL-3-TA

alli

SEIKO SEWING MACHINE CO., LTD.







BR

CONTENTS

Page
E*&‘ %*& ........................................ 1,2
FACE PLATE, ARM COVER (REAR)
J:*E ........................................ 3,4
ARM TOP COVER
f*st J:iﬂi‘ j"_l)_ ........................................ 5, 6
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY
FZEE hIZHE =00 sesesssesrsessssssssssssesssesssesseanas 7.8
PRESSER BAR, VIBRATING PRESSER BAR
FHETES EHEOYF 00000 reereiiiiiiisisssssssss s s s s s a s 9,10
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION
j(,—;_',‘:]:qai*ng’upg“ ........................................ 11,12
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING
Toh, TR T—1—_ 3FEUYHL srrrerenrnasananansaasasansssssasnnnns 13, 14
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC
ﬁ{-*}is iﬁ")iﬁ\ ng')iﬂi ........................................ 15, 16
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT
INYILIN— EVSHETHERE  srrrereriiiir i a s s s e 17,18
FEED REVERSE LEVER, FEED REGULATING MECHANISM
METE MFE 00000 seesesssssssssssssssssssssssssssasaaans 19, 20
HOOK SADDLE, HOOK
Ejﬁ?*ﬁ ........................................ 21,22
TENSION BRACKET
FEE 0 ssessssssssassssssssssasssssssssssasaass 23, 24
LUBRICATION
%‘%3 ........................................ 25, 26
BOBBIN WINDER
FEET  ssasssssssssssssssssssssssssssssssssaans 27, 28
ACCESSORIES 1
FIEBE2 0 saasssssssssssssssssssssssssssssssssaaas 29, 30

ACCESSORIES 2




=R
FAGE PLATE, ARM COVER (REAR)

E AR




HiR. R

FACE PLATE, ARM COVER (REAR)

=
BEES ||| A%

No | PARTS No $ $ aTy e DESCRIPTION

1 140102 x| x| 1 | @R FACE PLATE

2 | 15037 x| x| 1 | ERASR FACE PLATE SPRING

3 | 15039 *x[* 2 | @R/ARIESHRLC SCREW  1/8X44 L=3.5

4 15036 (x| 1 | ERIES HINGE

5 | 15039 [ 3 | ARIEFLEDOHRLC SCREW  1/8X44 L=3.5

6 | 15039 x| x| 3 |@EMRLEHRLC SCREW  1/8X44 L=3.5

1 140106 x| 1 | Bk (EHRAD ARM COVER (REAR) (SMALL)

8 | 8040 [ 4 | Bk (EARAED EHRL SCREW  9/64X40 L=8.0

9 [ 40105 x[%| 1 | Btk (T—1U 4D ARM COVER (REAR) (LARGE)

10 | 15037 [k 1 | Bk (T—U@ED) N=R ARM COVER (REAR) (LARGE) SPRING

11[15030 [*|*| 2 |®ik (F—0f) /AR L | SCREW 1/8X44  L=3.5

12 | 15036 k[ 1 | Bk (T—UA) KHF HINGE

13 | 15039 x| x| 3 [tk (T—1@E) BFLDRRL SCREW  1/8X44 L=3.5

14115039 *x[*[ 3 | Bk (T—UED EHRL SCREW  1/8X44 L=3.5

15140104 ¥[*%] 1 | EfRP—bNwFD GASKET

16 | 30066 *x[*| 11 | EfriEHHL SCREW ~ M5X0.8 L=12

23 1 11004 x[x| 1 | hFEEEL Y OIL REGULATOR

24 115086 [ 1 | HFFER/ AR OIL CONTROL SPRING

25110597 [ 1 | RS ELYiEHRL SCREW  1/8X40 L=3.3

26 | 8040 [k 1 | mEAER/AARIEDHRL SCREW  9/64X40 L=8.0

27 111142 x| 1 | AMFAER/ARLEDIQ LTy +— | WASHER

28 140118 x| x| 2 | 7—LILE (#220) RUBBER

29 140118 x| x| 2 | 7—LILtE (#220) RUBBER

30 | 30046 x[*%| 1 | 7T—RREHHLC EARTH WIRE SCREW M4X0.7 L=4

31 | 40266 x[x| 1 | FT—LEH/N— ARM SIDE COVER (REAR)

32 | 37509 x[x| 2 | FT—LEHN—1EHRL SCREW M5X0.8 L=6.0




E1R

ARM TOP COVER




£ R

ARM TOP COVER

<<
—
BEES ||| AM

No | PARTS No $ & QTY LTES DESCRIPTION
1140103 x[x[ 1 | £ ARM TOP COVER
2 [ 11007 k| 1 [HMEDEEE OIL LEVEL INDICATOR
3 | 15058 kx| 1| HGIHE T OIL REGULATING STUD
4 | 15059 k| k1| #EEEBTR T VT OIL REGULATING STUD SPRING
o | 15057 k| k1| FEEERT S A WL OIL REGULATING DIAL
6 (15061 kx| 1| HGHENE Y PIN
718009 k| k1| FEHERT S A VILIEHI L SCREW 15/64X28 L=7.5
8 | 11006 | * 1 | EfRSRE ARM TOP COVER THREAD GUIDE
9 [13076-02(*|*| 1 [ EfRAL#EF vk NUT
10 [ 40118 x[*] 1 | BRI Lte (F20) RUBBER CAP
11 (40119 x| 4 | EfRIT L (R9) RUBBER CAP
12 [ 40123 | x| 1 | RFEHN— THREAD TAKE-UP LEVER COVER
13 (27174 |k 1 | REAN—LEHBL SCREW ~ M4X0. 7 L=10.0
14 [ 31208 ¥|*%[ 1 | XKEAN—LLOHR LES SPRING WASHER
15 [ 10682 kx| 1 | ESRENT(E) THREAD GUIDE (UPPER)
16 [ 19510 kx| 1 [ EAR#ENT(E) EHRL SCREW ~ 9/64X40  L=6.5
17 | 10759-A [*[*[ 1 [m@EHR#EMNT (F) THREAD GUIDE (LOWER)
18 [ 10760 kx| 1 | EARET(F) 7Lk FELT
19 [ 19510 k| 1 [ EARET(F) kHRL SCREW ~ 9/64X40  L=6.5
20 | 15038 x| x| 1 | EfRT L2 RUBBER CAP
21140118 x[*| 1 | EtRTLte  (F20) RUBBER CAP




XE, L@, J—1Y—
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

\\

\\\\“\‘N\h\“‘““w

S
! \

AR

\ |

AU

o T

\




R, Lw, T—1)—

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

=
BEES ||| A

No | PARTS No $ & QTY LTES DESCRIPTION

1125601 x[x] 1 | £&# ARM SHAFT

2 (11042 kx| 1| BB OIL WICK

3 | 25667 k| 1 | EEEESESHRLC OIL STOP SCREW  5/16X24 1=6.0

4 19414 ¥Ix| 1 952009 F=Yar hh CRANK MOTION CAM

5 | 19415 x|k 1 | ERDHRAL POSITION SCREW 1/4X28  1=20.0

6 (19416 x[*] 1 |1kHRL SET SCREW 1/4X28 L=14.0

1 [ 19417 x| 1 (8BS EVIESHHRL (&) |SET SCREW (LONG) 1/4X28  L=6.5

8 | 19418 x| 1 [##EY S EVIESHH L (58) |SET SCREW (SHORT) 1/4X28  L=4.5

9 [34105C ([*|-| 1 [XF () THREAD TAKE-UP LEVER COMP.

9 [ 15503C |-|*| 1 X% (#) THREAD TAKE-UP LEVER COMP.

10 [ 34105 ¥[-] 1 | X¥ THREAD TAKE-UP LEVER

10 [ 15503 -[*] 1 | X#¥ THREAD TAKE-UP LEVER

11 [ 15026 | x| 1 | XFHaE THREAD TAKE-UP LEVER DRIVING STUD

12 [ 15013 x| *x[ 1 | REEY THREAD TAKE-UP LEVER HINGE STUD

13 [ 10528 | x| 1 [#EISVY NEEDLE BAR CONNECTING LINK

14 (10523 |k 1 | #EOISOEY NEEDLE BAR CONNECTING LINK STUD

15 (10728 k| k| 1| RAHEE S 0IL WICK

16 [ 11042 k| k| 1 | RFEE VHE 0IL WICK

17 (10726 |k 1 | #EY SO E VR OIL WICK

18 [ 15038 *|xf 1 | Lig RUBBER OIL STOPPER

19 [ 25179 |k 1 | RFEEVIEHRL SET SCREW 17/64X32 1=9.0

20 | 18006 k| k| 1 [ E#A 2L (FD) ARM SHAFT BUSHING (FRONT)

21110725 k| k| 2 | EEA AL (B Tz b OIL FELT

22 110563 x| 1 | EBAAZ)L (H]) Tvov— WASHER

23 |1 19417 |k 1 | E®A 2L (B 1kdHRL SET SCREW 1/4X28 L=6.5

24 110551 x|k 1 | RFLRZ T THREAD TAKE-UP LEVER OIL GUARD

25 1 3052 kx| 1 | RFE@AZR(T1IESHI L SCREW  9/64X40  L=4.5

26 | 19427 |- 1 |HRALTHA LIFTING ECGENTRIC (ECC. 4.0)

26 117100 -|Ix| 1 | HFRALETHLA LIFTING ECGENTRIC (ECC. 5.0)

27119508 |- 2 |FRAETAHLLESDHL SET SCREW 1/4X40  L=5.5

27 1 10566 -*| 2 |[HPWALTHLIEDRL SET SCREW 1/4X32 L=5.5

28 1 10772C | =[x 1 | EEHEO v ~F () LIFTING ECCENTRIC CONNECTION GOMP.

30 | 10773 *|x| 1 | Ed&#E#EOy K=— KJLR7 1) >4 NEEDLE BEARING

31111879 k| 1 [HRZETHLNT— LIFTING ECCENTRIC COLLAR

32 110573 *|x| 2 WA ETHLNS—1bHH L |SET SCREW  7/32X32 L=11.0

33 125192 x[x| 1 | RX)LrT—1) ARM SHAFT CONNECTING BELT PULLEY

34110574 x|k 2 | RN rT=UYLT BELT PULLEY SPRING FLANGE

35 [17019A | *|[*]| 1 | N rT—11kHRAL SET SCREW 1/4X40  L=7.5

36 | 25619 x|k 1 | XL rT—JEVRL POSITION SCREW 1/4X40

37T [17019A | *[*]| 1 | N rT—=11kHRAL SET SCREW 1/4X40  L=7.5

38 | 10621 |k 1 34327 ~N)Lb ARM SHAFT CONNEGTING BELT

39 140130 | k| 1 [ RE\BSHT— BOBBIN WINDER COLLAR

40 | 27171 | k| 2 | REBEHT—1EHRL SET SCREW

41110567 x| 1 | EEART YT ARM SHAFT BALL BEARING

42 1 40133 | k| 1 | EBART YT HhF— ARM SHAFT BALL BEARING ADAPTER SLEEVE

43 | 23637 *|x| 2 | EEBART Y T Hh5—1kH3 L |SET SCREW 1/4X28 L=7.5

44110568 |k 1 | LEART YT (B L) |BALL BEARING RETAINING RING

451 40134 | k| 1 | EBART Y VT 75— ARM SHAFT BALL BEARING ADAPTER

46 | 25170 k| k| 1 | EBAART Y VT 7—RikH1a L |SET SCREW 17/64X32 1=20.0

47 | 15162-A | *|*| 1 | T—1) MACHINE PULLEY

48 1 10576 |k 1 [ T—UMERDHRL POSITION SCREW 15/64X28  L=21.0

49 110579 x| 1 [ TF—YlkHHL SET SCREW 15/64X28 L=20.0

50 | 19505 x| 1 [ T—UHRHKL MACHINE PULLEY ADJUSTING SCREW 11/32X28 L=11.0

51140162 || 1 [ 3432200 —) TIMING LABEL




W2, PRZE
PRESSER BAR, VIBRATING PRESSER BAR

32

(e — (L T TR

35 < 37
36—




WZE, PRAE
PRESSER BAR, VIBRATING PRESSER BAR

<C
—
BEES ||| AH
No | PARTS No $ $ aTy LES DESCRIPTION
1 125662 x| 1 |[Hx&E PRESSER BAR
2 | 17609 x[x| 1 | |REARIL (F) PRESSER BAR BUSHING (LOWER)
3 | 25163 x[x[ 1 |HAEAZI)L (F) kHRL SET SCREW 17/64X32  L=11.0
4 (18478 x[x| 1 | BIEERN PRESSER BAR POSITION GUIDE BRACKET
5 | 35999 x[%| 1 | MABEERNLELLC SCREW M6X1 L=6.0
6 |36729 x| x| 1 | ZERHE PRESSER BAR POSITION GUIDE
1115568 x| x| 1 [ZERAHELERLC SCREW M6X1 L=8.0
10 | 18479 x[x[ 1 |HAERS PRESSER BAR LIFTING BRACKET
11119518 x[x| 1 | HBRABEEHoOnl PINCH SCREW 11/64X40 L=14.0
12 1 10546-A |*|*| 1 [HZEFEEZTIR TENSION RELEASE SLIDE
13 | 10547 x[x| 1 | BB ETHRIER TENSION RELEASE SLIDE SPRING
16 | 40407 k[ 1 | R LEFLN— PRESSER BAR LIFTER
17| 25164 x x| 1 [HBAZEFLAN—E>RRL HINGE SCREW 11/64X40
18 | 10796-S |*[—-| 1 |4\ Z (ZIEN{) LIFTING PRESSER FOOT
18 | 15154-E |-|*| 1 |40 Z LIFTING PRESSER FOOT
19 | 18484 (%] 1 | SMEZLEDHRL SCREW 9/64X40 L=11.0
20 | 10677 x[x[ 1 |MBEZUEHR LT Y v— WASHER
21119470 x[x| 1 | Zq42H—H—F FINGER GUARD
22 110558C |[*|*| 1 [ < DFEYF LIFTING BELL CRANK COMP.
23 1 10558 x| x| 1 | <DF LIFTING BELL CRANK
24 110557 x[x[ 1 | COFEH (K) LIFTING BELL CRANK LINK
25 | 10556 x[%| 1 | <DFERE () VIBRATING PRESSER BAR CONNECTING LINK
26 | 34722 x[*%| 1 |IRNEAE VIBRATING PRESSER BAR SLIDE BLOCK
27118480 x[x[ 1 | <OFLEHRL LIFTING BELL CRANK SCREW 11/64X40 L=8.0
28 | 10548-A |x[*| 1 | MzE@ETRNIEDIR P/B, LIFTING BRACKET GUIDE BLOCK
29 1 15111 x[%| 1 | HABREESRAVLEDKRE Y POSITIONING PIN
30 | 19408 [k 1 | MABFREERNILEDIREDSR L SCREW 1/4X28 L=17.5
31| 34713 [ 1 | AR ZAE VIBRATING PRESSER BAR
32 1 10554 x[x| 1 | ZEXTY T VIBRATING PRESSER BAR EXTENSION SPRING
33 | 10553-A |*|x[ 1 |HhIRZERXT) VI VIBRATING PRESSER BAR EXTENSION
34 1 15060 k[ 1 | AHZERLALC SCREW 5/16X24 L=16.0
35 [ 19411C ([*[-| 1 | ¥Rz (4 VIBRATING PRESSER FOOT COMP.
35 15155-EC|-[*| 1 | ¥Rz (#) VIBRATING PRESSER FOOT COMP.
36 | 19411-S x| - 1 | BBz (ZIEIFH) VIBRATING PRESSER FOOT
36 | 15155-E |-|*| 1 |Hf#Z VIBRATING PRESSER FOOT
37117104 x[-] 1 | A ZLEHRL PINCH SCREW 11/64X40 L=6.0
37110662 -[*] 1 | A LEDHRL PINCH SCREW 5/32X40 L=6.5
38 | 19425 x| 1 | HEER LIFTING ROCK SHAFT
39110514 (x| 2 | HEEA 2L LIFTING ROCK SHAFT BUSHING
40 1 16709 x[x 1 |#E8E >+l SCREW 1/4X28
41110728 x| x| 1 [ EEE 240 Uil OIL WICK
42| 19516 ||| 1 |#BESRCF v b NUT  1/4X28
43 1 40107 x[x 1 | ETFEHELDSF LIFTING ECCENTRIC CONNECTING CRANK
44119420 [ 1 | ETFTEHKESEHDODAL PINCH SCREW 1/4X28 L=16.0
45 110775 x[*%| 1 | BEFOY FEAL HINGE SCREW 7/32X32
46 | 35118 x[x[ 1 | EEHEOY FERLD vy v— WASHER
47110774 [ 1 | BEREOY /4T LIFTING ECCENTRIC CONNECTION COLLAR
48 117114 x| x| 1 | E@EOy FERLCF v k NUT 1/32X32
49 1 37215 x[x| 1 | EEHEOY FERQLES WASHER




friEL A, EHEOY F
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION




HiEsta, EEOy F

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

=
BEES ||| A%

No | PARTS No $ $ ary e DESCRIPTION

1 117611 x|x| 1 [ &#BLE NEEDLE BAR ROCK FRAME

2 | 34712 x[%| 1 | #ELEEY HINGE STUD

3 | 25179 x[x[ 1 |#BELEE LEHRLC SET SCREW 17/64X32 L=9.0

4 (34721 x[*%| 1 | #HELERNILER SLIDE BLOCK PLATE

5 | 8100 [ 2 | #HELEIRNIERIEDR L SCREW  9/64X40 L=6.5

6 | 15031 x[x| 1 | #HELEBS OIL WICK

1 | 34037 ¥ 1 (47— NEEDLE BAR ROCK FRAME POSITION BRACKET

8 | 15007 ¥[x 2 | A7—)LikHHl SCREW 9/64X40 L=10.0

9 10728 [k 1 | #HELEEVHRS OIL WICK

10 | 16703 x| x| 1 | &% NEEDLE BAR

11| 19426 x[x| 1 | &#HHaE NEEDLE BAR CONNECTING STUD

12 | 13365 x[x| 1 | #HFaEHonl PINCH SCREW  M4X0.7 L=9.0

13110726 [ 1 | #HEEE B OIL WICK

14 | 15089 [k 1 | #HEERET NEEDLE BAR THREAD GUIDE

15 | B140553 | *[*| 1 |[&tiksHial NEEDLE SET SCREW 1/8X40 L=4.5

16 | NO122 *| - 1 [ & DPX17 #22 NEEDLE DPX17 #22

16 | NO124 -1 1 | & DPX17 #24 NEEDLE DPX17 #24

17 110578 x[x[ 1 | EXYE NEEDLE BAR ROCK FRAME ROCK SHAFT

18 11876C |*[*| 1 | EXVYUEAE ($) SLIDE BLOCK COMP.

19 | 11877 x[x[ 1 | EXYEARE SLIDE BLOCK

20 |1 11876 x[%)| 1 | EEYFEE RL SLIDE BLOCK STUD

21 110581 x[%| 1 | EREYFEE R LCLEHRAL SCREW 1/32X32 L=7.0

22 | 34021 x[x 1 |EHEAY K ROCK SHAFT CRANK CONNECTION

23 | 34022 x[x| 2 |&E#ERA Y FHEERL ADJUSTING SCREW 9/64X40

24 110728 [k 1 |[EEOY RS OIL WICK

25| 25602 x| x| 1 | EHE ROCK SHAFT CRANK

26 | 25607 [ 1 | E#E#EORL PINCH SCREW 1/4X24

27 | 34023 x| x| 1 [EEOoy bk D EBRL HINGE SCREW 9/32X28

28 18105 x[x[ 1 |&E#EAYE /N BRLFy b NUT 9/32X28

29 115019 x[x| 1 | EYFEREDE FEED ROCK SHAFT CRANK

30 | 10754 [k 1 | EYFERESEHDAL PINCH SCREW 6.75X24 L=16.0

31 | 34024 x| x| 1 [EEovy bk X EBRL HINGE SCREW 5/16X28

32 | 34026 x| 1 | EYERE/NAT FEED ROCK SHAFT CRANK PIPE

33 | 34025 x[x| 1 |&EEAY K K Bl WASHER

34 | 50155 x[%| 1 | &EEOv b~ KX Bl NUT

35110778 * k| 1 | OIL WICK

36 | 10779 [ 1 | HSRAEIE Y CLIP

_10_




K5, HAEZRTY VT
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

E .

€

4

_‘I ‘I_




RS, WABRTY T
KNEE LIFTER

LIFTING LEVER, PRESSER BAR SPRING

=
BEES ||| A%

No | PARTS No $ $ ary e DESCRIPTION

1 140907 x| 1 [XKB KNEE LIFTER LIFTING LEVER

2 | 25604 [ 1 | KEHEfT4a C#h KNEE LIFTER LIFTING LEVER BRACKET

3 | 25605 *[x[ 1 | KB1kHHl HINGE SCREW 1/4X28

4 {13059 x| x| 1 [BEH SPRING

5 | 25223 x[%| 1 | BdAkHl SCREW 1/4X28

6 | 25675 ¥[x[ 1 | <&Y (Tvofh) CHAIN WITH HOOK

7 118649 x| x| 1 |l THUMB SCREW 1/2X28

8 | 18650 x[*| 1 |@ERlryk NUT 1/2X28

9 | 18648-A [x[x|[ 1 [#WAFERT) T PRESSER BAR SPRING

_12_




TE, TN ET—=1— EYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

_13_




T, TRILET—)—, EYAHL
HOOK DRIVING

SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

HaEs

PARTS No

&%

A

DESCRIPTION

O LW LWLWLWLWLWWWRINNNNNNRNNRN — — — =
PCAd ST RN SO O AT RN, OOOAdOTIARWN—mOPIIRWN = T

39-1
39-2
40
41
42
43
44
45
46
47
48
49

34102-A
10950
25170
11080
106370
10637
10658
25239
25650-A
25651-A
25652
25287
10729
25653
25287
11080
34310C
34310
37193
21144-A
34309
34311
34312
34313-A
10673
31094
10567
25620
25621
25622
25623
25287
10608
25661
25624C
25624
25625
10611
10612
70138
10615
10614
10581
10619
25626
10616
10613
10581
10617
10620

B R A A P I}
KK K KKK KKK K H KR KRHKRKEHKE KKK KEXKKEKXHKEKRHKXKEHKE XXX KRXHKR XXX XX * ¥ % %|-8BL-3-T

—_ e e e Q) e e e e S NON) /e e

T &

TEhA S IL (D)
TEAR)L (B LkHRLC
TEAZI)L (] ZzILb
EYULETHL 3. LA
EYETHLA
ZYETHLIEDRLE

K¥v

RE¥VPHEROBL
AKEXvisHi L
TEA AL (FRE)

TE A2 )L (FRE) EHRL
TEhA2)L (PR BN
TEhE A 2L (R)

T A 4L (B) IEHRL
TEHhEAZIL () Zz)L b+
EYAL-OYF ()

Ay K

%Y A LIEHER

WLARE2Y (& Y
BMLAREY RTYLy
BLAREY Lo
TEARTI) Y
TEARTY T H5—

TEART7 )T hT—RMERDRL
TEART7) T hS—1kR
TEHART ) F5—R
TEMAT7 VT r—2kdHal
EEYY
BAEYUTEDHRL
FTARILET—1) ($8)
TRILET—Y)

TR T—=yYoy

TR FT—U

TRV T—UBHBHEERORLL
TARILET—=)EIER L
TARIL ET—1) ki
FTRILEFT—YEEY
TRILET—=VEE IEDRL
TRILET—=YRT)G5
TARIL b T—1) g

TR FT—1) #E

TR T—UHEEEY
TRILET—=UHEEEVIEHRLE
TARILET—=1) M
TRILET—UEIEY

HOOK DRIVING SHAFT
HOOK DRIVING SHAFT BUSHING (FRONT)

SET SCREW 17/64X32 L=20.0
OILING FELT

FEED LIFTING CAM COMP

FEED LIFTING CAM

SET SCREW 1/4X32 L=5.5

HOOK DRIVING GEAR

POSITIONING SCREW 1/4X40 L=7.0
SET SCREW 1/4X40 L=6.0

HOOK DRIVING SHAFT BUSHING (MIDDLE)
SET SCREW 17/64X32 L=14.0

OIL FELT

HOOK DRIVING SHAFT BUSHING (MIDDLE, BACK)
SET SCREW 17/64X32 L=14.0

OIL FELT

FEED DRIVING ECCENTRIC COMP

FEED DRIVING ECCENTRIC

SCREW PACKING (BRASS)

SET SCREW 1/4X28 L=¢€

FEED DRIVING ECCENTRIC CONNECTION
FEED DRIVING ECCENTRIC NEEDLE BEARING
RETAINING RING

PUSH BUTTON

SPRING

RETAINING RING

HOOK SHAFT BALL BEARING

HOOK SHAFT BALL BEARING COLLAR
POSITION SCREW 1/4X40

SET SCREW 1/4X40

HOOK SHAFT BALL BEARING ADAPTER

SET SCREW 17/64X32 L=14.0

BALL BEARING RETAINING WASHER

SCREW  9/64X40

SAFETY CLUTCH PULLEY COMP.

SAFETY CLUTGH PULLEY

PULLEY SPRING FLANGE

SAFETY CLUTGH COLLAR

POSITION SCREW 1/4X32 L=10.5

SET SCREW 1/4X32 L=8.0

SAFETY CLUTCH LOCKING LEVER SPRING
HINGE PIN

SET SCREW 1/32X32 L=7.0

SAFETY CLUTGH THROW-IN LATCH SPRING
SAFETY CLUTCH RATCHET CONNECTING LINK
SAFETY CLUTCH LOCKING LEVER

HINGE STUD

SET SCREW 1/32X32

SAFETY CLUTCH RATCHET

SAFETY CLUTCH THROW-IN LATCH PIN

L=7.0

_14_




g, EYLE, XY
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT

_‘[5.__




gk,

EYLa

THROAT PLATE,

< IE Y B
FEED BAR, FEED DRIVING ROCK SHAFT

<C
—
BEES ||| A
No | PARTS No $ & QTY g DESCRIPTION
1140150 x| - 1 | &1k THROAT PLATE
1 140160 x| 1 | &tk THROAT PLATE
2 | 40152-A [ x| x| 2 |#&t#RiEHAL THROAT PLATE SCREW ~ M4X0. 7 L=6.5
4 10667 x|x| 1 | Ak (B) EV BED SLIDE (RIGHT) PIN
5 | 10668 |k 1 | AR (FB) RTVT BED SLIDE (RIGHT) SPRING
6 [25627 |- 1 | AR (E) BED SLIDE (LEFT)
6 [25627-TA[-|*| 1 [#Atk (X) BED SLIDE (LEFT)
8 | 40151 x|x| 1 [EYLXE FEED BAR
9 [ 10595 x[*| 1 | 3DF FEED LIFTING ECCENTRIG FORK
10 [ 10596 ¥|*%[ 1 |adFIzILb OILING FELT
11 [ 10597 |k 1 [aDF Tz bikdHRL SCREW  1/8X40  L=3.3
12 (70129 ¥|*%[ 1 | a0FiEHRL FORK SCREW  7/32X32 L=15.0
13 [ 10599 x|k 1 |3DFTv o v— WASHER
14 (16704 k[ 1 | EY R FEED DRIVING ROCK FRAME
15 [ 18065 *| x| 2 [EXYREfEt C PINCH SCREW M5X0.8  L=14.0
16 [ 16705 |k 1 [EYEBEE HRL FEED BAR HINGE SCREW
17 [ 16706 x|k 1 | FYEEEVRLFY K NUT 1/4X28
18 [ 40153 ¥ 1 | &Y FEED DOG
18 [ 40161 -] 1 [EYVE FEED DOG
19 [ 60540 k| k| 2 [EYEiIEHARL FEED DOG SCREW  M4X0.7  L=8.0
20 | 11888 |k 1 | XL B FEED DRIVING ROCK SHAFT
21| 25286 k| k| 1 [EYBEAZIL (FD) FEED DRIVING ROCK SHAFT BUSHING (FRONT)
22 | 25281 x| 1 [EYBEAZ)L (BT LkHHL SET SCREW  17/64X32 L=14.0
23111068 ¥[x] 1 | Z4F— LINER
24125163 x| 1 [ S4F—1kHHL LINER SET SCREW 17/64X32
25 | 25291 |k 1 | EYEAHS— (B FEED DRIVING ROCK SHAFT COLLAR (FRONT)
26 | 25156 | x| 2 [EYEHS— (A1) LkHi L SET SCREW 1/4X32 L=4.0
217 | 25628 k[ 1 | EYEAFIL (R) FEED DRIVING ROCK SHAFT BUSHING (BACK)
28 125170 x| 1 [EYBEAZ)L (&) LkHHL SET SCREW 17/64X32 1=20.0
29 111068 ¥[x] 1 | Z4F— LINER
30 | 25163 x| 1 [ S4F—1kHHL LINER SET SCREW 17/64X32
31| 25291 |k 1 | EYBHS— (R) FEED DRIVING ROCK SHAFT COLLAR (BACK)
32 | 25156 x| 2 [EYEHS— (&) LkHHL SET SCREW 1/4X32 L=4.0
33116708 k| k| 1 [EYBETEZSE FEED DRIVING ROCK SHAFT CRANK
34119420 k| k| 2 [EYBETEZ S EMORL PINCH SCREW 1/4X28 L=16.0
35| 11953 k| k| 2 [EYMATESFEEIEHRL SET SCREW  7/32X32 L=5.5
36 | 11962 k| k[ 1 | EYHEAESEEY FEED DRIVING ROCK SHAFT CRANK PIN
37(11954 | *|x| 1 |2y 2% i OILING WICK
38 | 34010 [k 1 | /3y D ERE FEED ROCK SHAFT DRIVING LINK
39 | 11953 k1 | /Ny D EFE IEHRL SET SCREW  7/32X32 L=5.5
40 [ 10060-WC| x| -| 1 |tk (B) (#) BED SLIDE (RIGHT) COMP
40 [ 10060-AC|-|*| 1 | AR () ) BED SLIDE (RIGHT) COMP.
41 [ 10060-W [x[-| 1 | &tk (H) BED SLIDE (RIGHT) (BODY)
41 | 10060-WA| - |*| 1 | Atk (&) BED SLIDE (RIGHT) (BODY)
42 | BSO7320 |*[*| 1 | Atk () OELER BED SLIDE (RIGHT) WINDOW
43 [40203C | *x[x| 1 |ZELA& (#) BED SLIDE (FRONT) COMP.
44113085 k| k| 1 [ZLREDHRL SCREW  13/64X32 L=4.8

_16_




I8y G Li3— XY REEE
FEED REVERSE LEVER, FEED REGULATING MECHANISM

_‘I ?_




INY Y LiN— E Y SHETHEAE
FEED REVERSE LEVER, FEED REGULATING MECHANISM

<C
—
BHES|7|| A

No | PARTS No$ $ aTy LES DESCRIPTION
1134523 *[x] 1 [/NvT LN— FEED REVERSE LEVER
2 (10845 x[*] 1 | Ny Ln—HEHRL PINCH SCREW 15/64X28 L=18.0
3 | 40109 x|k 1 [ /8D LN—HBh FEED REVERSE SHAFT
4 130618 x[%] 1 | Ny LN—BZ5F FEED REVERSE LEVER STOPPER
5 [ 1365 x| 1 | Ny LN—EE5FHDRL PINCH SCREW 15/64X28 L=16.0
6 (34019 x|k 1 [Ny LN—BF=5FRXT )T FEED REVERSE LEVER SPRING
7 117059 x[%| 1 | Ny D LIN—8f25FX T > 7w |FEED REVERSE LEVER SPRING HOOK
8 | 25606 [ 1 | XY FE FEED REGULATOR
9 | 25607 k[ 1 | EYAERDHRL FEED REGULATOR PINCH SCREW 1/4X24
10 | 40164 x[x| 1 | EYFHEHRLC FEED REGULATING SCREW
11| 18420 x[*] 1 | EYFHA&GHHRL oYy 0-RING
12 |1 40139 x[*] 1 | EYRAEHH A VIL FEED REGULATING DIAL
13 | 25668 x[*%] 1 | EYRAEHH A VILEHRLC FEED REGULATING DIAL SCREW 11/64X32 L=20
14 | B142746 | *| x| 1 | ZYREHF A VLD LT v+ — | FEED REGULATING DIAL SCREW WASHER
15140120 x[x| 1 | ZYRMASVILEY FEED REGULATING DIAL LOCK PIN
16 | 15729 x[%| 1 | EYRAHFHIAVILEDRT YT FEED REGULATING DIAL LOCK PIN SPRING
17 | 34033 x|k 1 [Ny oEROY K FEED REGULATING ROD
18 [ 11409 x|*k[ 1 [Ny OEKOY FAR—ILDaA b BALL JOINT
19 | 35034 x[*| 1 | R—)LPaq> bl BALL JOINT SCREW M6X1 L=20.0
20 | 11412 x[x| 1 | R—LPaq bR LTy NUT
21 | 25608 x|k 1 [Ny oEHEDY FERR L FEED REGULATING ROD HINGE SCREW
22 | 25609 x| *k[ 1 [ Ny DEREIEDSFE FEED ROCK SHAFT DRIVING FRAME LEVER
23 11365 x|k 1 [Ny O EREEHERHAQL PINCH SCREW 15/64X28 L=16.0
24 1 34040 x|k 1 [N RTYLT FEED REGULATING ROD SPRING
25 | 34044 x|k 1 [ NIRRT UTHMR FEED REGULATING ROD SPRING BRACKET
26 | 15060 x[*%] 2 | Ny O RT)UTHEMRIEDHRL SCREW 5/16X24 L=16.0
27 | 34035 x|%| 1 | NNy HORTYTT9Y FEED REGULATING ROD SPRING HOOK
28 125610C |[*| x| 1 [/NAvo L) F— (#8) FEED ROCK SHAFT DRIVING FRAME COMP.
29 | 25610 x|k 1 [Ny s )5 — FEED ROCK SHAFT DRIVING FRAME
30 | 34013 x[x| 2 | Ny AEEAR SLIDE BLOCK GUIDE
31118085 x| *%[ 4 [ Ny AEEARLEDRAL SLIDE BLOCK GUIDE SCREW 11/64X40
32 | 34006 x[%| 1 | N o2 ) F—hF— FEED ROCK SHAFT DRIVING FRAME COLLAR
33111953 x[%| 2 | N o ) oF—hF—1kHHl SET SCREW 1/32X32 L=5.5
34 | 34012 x|k 2 [ NvHOAE FEED ROCK SHAFT DRIVING SLIDE BLOCK
35 | 34011 x| k[ 1 [N oEFEEY FEED ROCK SHAFT DRIVING SLIDE BLOCK STUD
36 | 11954 [ 1 | 7Ny 78R E Vil OILING WICK
37111412 x[x| 1 | R—LoaqobFy b NUT

_18_




HOOK SADDLE, HOOK

nELIE, HE

_“g_



nELIE. BFE

HOOK SADDLE, HOOK

<C
—
BEES ||| AH
No | PARTS No $ $ aTy LES DESCRIPTION
2 | 25643 * x| 1 [AFEXE (A) HOOK SADDLE (RIGHT)
3 | 15095 *|¥| 1 [AhFELEA2IL (L) BUSHING (UPPER)
4 11953 ¥ x| 1 [AFELXEAERIL (L) LkHRL SET SCREW 1/32X32 L=5.5
5 | 15096 *|1¥| 1 [AFELEA2IL (F) BUSHING (LOWER)
6 [ 11953 ¥ x| 1 [AFELXEAERIL (F) kHHL SET SCREW 1/32X32 L=5.5
7 111137 x[%| 1 | A—TF—LBENA4T PIPE FOR FELT
8 [ 11131 x| x| 1 | FAIWT—DFRANAT OIL GAUGE GUIDE PIPE
9 | 25613 x| x| 1 [/IhFy HOOK DRIVING PINION (SPIRAL)
10 | 25641-A | *[*| 1 [/INFVEZERORL POSITIONING SCREW 1/4X40 L=5.5
11 [ 25642-A | x| x| 1 | /IhFviksal SET SCREW 1/4X40 L=5.0
12 | 10644 ¥k 1 [Dydv— WASHER
14 | 25631 x[%| 1 | A—TF+—x& BOBBIN CASE OPENER LEVER
15| 30516 x| x| 1 [HAREY BOBBIN CASE OPENER LEVER LINK DRIVING STUD
16 | 10652 x[x[ 1 |OSMREVTFT Yk NUT
17 | 15051 x[x| 1 | hEEHEOHI R BOBBIN CASE OPENER LEVER LINK
18 | 15050 x[%| 1 | A—TF—LxBEY BOBBIN CASE OPENER LEVER HINGE STUD
19 1 10573 x[%| 1 | A—TF—LBEVIEHRL SET SCREW 1/32X32 L=11.0
20 | 10727 x[x[ 1 |HAREYTTILE FELT
21 110727 x[*| 1 | A=—TF—FxBEVT L L BOBBIN CASE OPENER LEVER HINGE STUD FELT
22 | 34075 x[=[ 1 | DE (H) HOOK & BOBBIN CASE COMP.
22 | 34041-A [-[*]| 1 | AZFE (H) HOOK & BOBBIN CASE COMP.
36 | 15093 [ 1 | RS S 1 VL OIL REGULATING SCREW
37 ] 15094 x[*%| 1 |MFEASHI A VvILOY LT 0-RING
38 |1 10629 [ 1 | HEAE S 4 VLR L SET SCREW 1/8X40 L=8.0
39 | 15092 x[%] 1 | O— kXY PACKING
40 | 15091 x| x| 1 [AFEFLXEHE2VY (BA) OIL RESERVOIR (RIGHT)
41 115007 x[x[ 7 | MNELEMEUY (A) kHAL | SCREW 9/64X40 L=10.0
42 125614 x[%| 1 | MhELEWETHZ— (B) PINCH SLEEVE (UPPER)
43 | 25615 x[%| 1 | MNELEWETHZ— (F) PINCH SLEEVE (LOWER)
441 25616 x[%| 1 | AFELEBWHTHF—HL PINCH SLEEVE SCREW 15/64X28
451 25617 ¥ x| 1 [AFELELEDRBL SCREW 17/64X32
46 |1 10647 ¥[x[ 1 | AFELELEDRLT YO ¥— WASHER
471 25618 x[%| 1 | FANTF—D OIL GAUGE
48 | 30508 x[x[ 1 | REVS—XRA—TF+— BOBBIN CASE OPENER
49 16333 x[x| 1 | REVS—XFA—TF—1sH4a L | BOBBIN CASE OPENER SCREW 9/64X40 L=6.5
50 | 10677 ¥|x| 1 [LEHR LTy vy— WASHER
51 ] 15041 x| -] 1 [RE> BOBBIN
51 116408 -|*| 1 [RE> BOBBIN
52 | 25614C | *|x[ 1 |MFEXEHZF— (#H) LT PINCH SLEEVE COMP.

_20_




& F 1R
TENSION BRACKET

_21_




AR

TENSION BRACKET

=
BEES ||| A%

No | PARTS No $ $ ary e DESCRIPTION

1 140431 x[x[ 1T [FFM () TENSTON BRACKET

4 {30011 (x| 1 | BT TENSION STUD (FIRST)

5 (10652 x| 1 | E—FFEFY b+ TENSION STUD (FIRST) NUT

6 | 20224 (x| 2 | E—FFFM TENSION DISC (FIRST)

7 120226-01(*|*| 1 [@&BXTY2YT TENSION SPRING

8 | 20225 [ 1 | E—FFO—Lv b+ TENSION THUMB NUT (FIRST)

9 [B145446 |x|*x| 4 | RFAFM TENSION DISC

10 | B159805 | *([*| 2 | ARFAFMmRZ TENSION DISC PRESSER

11 | BSO7490 |*|*x| 2 |iB&ERTULYT TENSION SPRING

12 | 28206 x|x| 2 |B—Lvy bR bw/i— REGULATING THUMB NUT WASHER

13 [B149566 |*|*| 2 |@—Lw b+ vk REGULATING THUMB NUT

141 60391 x[*%| 1 | REFAFE TENSION STUD

15110793 x[*%| 2 | RPEHHEED TENSION RELEASING PIN

16 | 40434 x[x[ 1 | &P DD TENSION RELEASING PLATE

17 | 19422 *x[* 2 | R DHDwEAL HINGE SCREW 9/64X40

18 | 19512 k[ 1 | REIRTY T THREAD CONTROLLER STUD

19 | 10689 x[x| 1 | REIRTY T THREAD CONTROLLER SPRING

20 | 10694 |k 1 [ZEM THREAD CONTROLLER DISC

21 | B118319 ||| 1 [Z=MikH4a Ll SCREW 3/32X56 L=6.0

22 119534 ¥k 1 [A—Ly bFyk THUMB NUT 1/32X32

23 140431C | x| *| 1 |HFMk ($8) TENSION BRACKET COMP.

24 110720 x[%[ 1 | RPBHEY (K) TENSION RELEASING PLATE ROD

25 | 4221 x[x| 1 |HSEZ OIL WICK RETAINER

26 | 6604 [ 1 RS ALESHRLC SCREW 9/64X40 L=12.0

27110690 x[x| 1 | REIRTY2TZIT THREAD CONTROLLER SPRING STOPPER

28 1 8100 x| x| 1 [REIRTY2TZFHRL SCREW 9/64X40 L=6.5

29 | 34042-TA[ x| x| 1 | REAFHRHE THREAD GUIDE

30 | 10545 k[ 1 | KR#ELEDHRL SCREW 11/64X32 L=14.0

31 111142 k[ 1 | KRELEDHDRLT YO v— WASHER

_22_




b

LUBR | CAT I ON

_23_



iHE
LUBRICATION
<C
—
HRES (7| AH

No | PARTS No $ $ QTyY ma DESCRIPTION
1 {30210C | x| 1 [t Z-NF1-7 () (F-LiLfRAH) OIL TUBE & OIL WICK

2 131129 (x| 1 [z RETAINER

3 16333 (x| 1 |[#HRIEHRLC SCREW  9/64X40 L=6.5

4 | 34107C *[x| 1 [t Z-NF1-7" (J8) (FEhFI/ A 2 JLA) OIL TUBE & OIL WICK
5131129 (x| 1 [z RETAINER

6 | 6333 (x| 1 |[#HREHRLC SCREW  9/64X40 L=6.5

7 | 15508 (x| 1 [z RETAINER

8 16333 (x| 1 |[#HRIEHRLC SCREW  9/64X40 L=6.5

9 130212C [k 1 [Ez2-MF2-7" GH) GEVYEAA 2 JLE) OIL TUBE & OIL WICK

10 | 34045C x| 1 [t 2-NF1-7" (FB) (TEhpREA 4L () A)| 0OIL TUBE & OIL WICK

11 | 15087 x| 1 [z RETAINER

12 | 6333 (x| 1 |[#HR1EHRLC SCREW  9/64X40 L=6.5
13 1 40135C (x| 1 [ Z-NF1-7" (J0) UIN\wo LYo F—HA) OIL TUBE & OIL WICK

14 | 15087 (x| 1 [z RETAINER

1516333 (x| 1 |[#HR1EHRLC SCREW  9/64X40 L=6.5
16 | 14907 x|x| 1 [Ny shE Y BED OIL TUBE CLAMP

17 111106 (x| 1 [ANyViBEUY2 7Lk OIL FELT

18111108 (x| 1 [Ny K2 o1HRl SCREW 1/4X32 L=13.0
19111069 *[x| 4 [ FEYEAZILTZILE OIL FELT (FOR BUSHING)

20 | 11071 *|x| 2 [FUEAAZ)LEE/ YT PACKING

21 111070 *[x| 2 [ZEUEHARILHE OIL STOP SCREW 7/16X28
22 111080 [ 1 [ &A% (F]) ZIILF+ OIL FELT

23 111069 (x| 1 [ TFTEARJ) (B 2Tk OIL FELT

24 111085 (x| 1 | FTEAAJL (FhfE) ZIJL kg OIL STOP SCREW 7/16X28
25111069 *|x| 1 | FTE#AAJ)L (hfE-H) 2Tk OIL FELT

26 | 11085 [ 1 [ FEhA %)L (PRE-H) 7T ~hg OIL STOP SCREW 7/16X28
27111069 |*|*| 2 |Rwssyss— Tk OIL FELT

28 111085 [k 2 [Ny oPYyUoF— TI) ke OIL STOP SCREW 7/16X28
29 | 15034C * [ x| 1 EZ—I)LFa—7 @ (#) OIL TUBE AND OIL WICK COMP.

_24_




RES
BOBBIN WINDER

_25_




RES

BOBBIN WINDER

<C
—
BEES ||| AH
No | PARTS No $ $ aTy ELE) DESCRIPTION
1 160571-A [*[*] T [RBEBZ=L/\— BOBBIN WINDER LEVER
2 | B062400 ||| 1 [H&EZL/N\—1tHHL SCREW M4X0. 7 L=8.0
3 | B026040 |*|*| 1 [HR&EZL/N—1EHRR LT v +— | WASHER
4 (40126 x[x[ 1 | REZH BOBBIN WINDER SHAFT
5 140125C | *|*| 1 [HR&=k () BOBBIN WINDER SHAFT BUSHING COMP.
6 |40125 x[%| 1 | REEZH BOBBIN WINDER SHAFT BUSHING
7 140131 x[%| 2 | REESHWATIYT BALL BEARING
8 140124 x[*| 1 | REEHE BOBBIN WINDER SHAFT FRICTION WHEEL
9 | B012400 |*[*]| 2 | &=HiEHHRL SET SCREW M4X0. 7 L=6.0
10 | 40129 x[*%| 1 | REZILER BOBBIN WINDER SHAFT FRICTION WHEEL RING
11140127 x| 1| RE = hidh BOBBIN WINDER SHAFT BUSHING SHAFT
12 [ BS25413 [* || 1 | fR&EZL/\—# ($8) BOBBIN WINDER SHAFT BUSHING BRACKET
13 140128 x[x[ 1 | RES/NA\R BOBBIN WINDER SPRING
14 [ B025080 |[*|*| 1 | REZHET v v— WASHER
15 | B048060 | *|[*| 1 | m&=hiditoHim RETAINING RING
16 [ BS23651 [*|*| 1 |AREZh#LH1l SET SCREW M6X0. 75 L=6.0
17 | 40137 x[%| 1 | REBERLNAR SPRING
18 | 25632 x[*] 1 | REEZZX byn—RL BOBBIN WINDER STOPPER
19 | 4135 x[x[ 1 | RESXbyN—F Vb NUT
20 | BS51262 | x| *[ 1 |[ZZ Y KITiR BOBBIN WINDER DUST GUARD
21 | BS25478 | x[*| 1 [HEIY AR KNIFE
22 | B062680 |*|*| 1 |ARtIYARIEHRAL SCREW 11/64X40 L=6.0
23 | 35994 x[x[ 1 | RUYAREY PIN
24 | BS38736 ||| 1 |fR&=HF (#) BOBBIN WINDER TENSION COMP.
27 | B145446 [ *|*x| 2 [A&Z=HFM BOBBIN WINDER TENSION DISC
28 110693 x[*%| 1 | REZRAFN\T BOBBIN WINDER TENSION SPRING ¢ 1.2
30 | 37229 x[*%| 1 | REZHAFLOL SET SCREW M4X0. 7 L=5.0
31140138 x[%| 1 | RESVvParvdh RUBBER
32 | 28206 x| 1 |AB—Ly bR by/i— THUMB NUT WASHER
33 | 11142 ¥[*)| 1 | RUYAXTY O v— WASHER
34 140132 (x| 1 [ RESHEHRAAR ADJUSTING FLAT SPRING
35 | 37532 x[*%| 1 | REZRER/ARLEDHRL SCREW M3X0.5 L=3.0
36 | 31017 x[*%| 1 | REZHRHRL SCREW M3X0.5 L=8.0
37160718 x[%| 1 | REVEYLESD BOBBIN ROTATION STOPPER

_26_




TEam 1
ACCESSORIES 1

7

j—y

_27_




TiEm 1
ACCESSORIES 1

<C
—
BEES 7|0 A%
No | PARTS No $ s| ary g DESCRIPTION
1 |8132-A *[x| 1 | fHAmMR ACCESSORIES PACK
2 [ NO122 *|-| 3 | & DPX17  #22 NEEDLE DPX17  #22
2 | NO124 -|*| 3 | & DPX17 #24 NEEDLE DPX17  #24
3 | 15041 *[-[ 3 | REY BOBBIN
3 | 16408 -[*[ 3 | REY BOBBIN
4 [11169-A | *[*| 2 | 2>vEVD MACHINE HINGE CONNECTION
5 | 25636 *|x| 4 | SLUEVUILEORL SCREW 9/32X28
6 | 25635 *|x| 2 | SLUEVURT MACHINE HINGE CONNECTION CUSHION
7 | 6055 % 4 | 4] NAIL
10 | 40142 * k1 | TRRY AL 2F  10X150 T BOX WRENCH 10X150
111 19462 *| x| 1 AHARLF  10X11 DOUBLE HEAD WRENCH 10X11
12 | 19461 LI ZsXF (6X7 mm) SPANNER ~ 6X7 mm
13 110747 *[x| 1 | RALYF (/16 41 VF) WRENCH ( 1/16” )
141 19456 *[x| 1 | RALYF (2 3V)) WRENCH ( 2 mm )
151 19457-A  [*[*| 1 | RALYF (2.5 21) WRENCH (2.5 mm )
16 [ 19458 x|x| 1 | RALVF Q@ 1Y) WRENCH ('3 mm )
17 | 19459 x|k 1 | RALVF A 2Y) WRENCH (4 mm )
18 | 19460 x|k 1 | RALYF (G 2Y) WRENCH (5 mm )
19 | 25649C K[k 1 34/ —4m1%8 SCREW DRIVER COMPLETE
23 18124 EIER TV UNN— MACHINE GOVER
24 | 35254 k| 1 | RITEY b THREAD UNWINDER COMP.
25 18125 [ 1 | @EL OILER
26 111193 [ 1 | 0IL
27 | 40163 *|%| 1 | EEERRITHE (&) HEAD REST (SHORT)
28 | 34795 x| 2 | a—F—%IF (A) RUBBER CUSHION (A)
29 | 36416 *[*%] 2 | A—F—%IF (B) RUBBER CUSHION (B)
30 | 25676G x| 1 | EHZT (M) DRIP PAN GOMP.
31| 25676 *[*] 1 | R DRIP PAN
32 | B081007 |*[*| 1 |imigoU>¥ 0-RING
33 | B140518 [ *|*]| 1 | DRAIN SCREW
34 | 25672 *[x| 1 | BREFTaxE KNEE LIFTER LEVER BASE
35 [ 18065 *[%[ 2 |BREFTFarE1ERLE SCREW M5X0.8 L=14.0
36 [ 25663 *[x] 1 | BREFTO KNEE LIFTER LEVER
37 [ 19403 *[x] 1 | BEFTFaERL HINGE SCREW 1/4X28 L=6.9
38 [ 25674 *x|x| 1| EfEE JOINT CONNECTING ROD
39 | 25677 *[x| 1 | Daq b JOINT
40 | 11412 x|k 2 | EREES Y b NUT M6X1
41 | 24681 x|k 2 | Dafrbry b NUT 1/4X28
42 123309 ®[k[ 1 | O34V MESR SPRING WASHER 1/4
43 | 25673 *|x| 1 | a4y ER KNEE LIFTER CRANK
44 | 28058 *|x| 1 | a4 v bEFIERC SCREW M6X1 L=12.0
45 1 36425-A | *[*| 1 | BREFFa K/L/R/SHAFT LIFTING ARM
46 | 37313 k1 | BREFTOLE SCREW  SM5/16X18 L=16
47 | 34800 ¥k 1 | REFRL/AR SPRING
48 11773 [ 2 | ®IR4LC SCREW SM15/64X28 1=30.0
49 1101520 *[x| 2 | HWERFY b~ NUT SM15/64X28
50 | 34802 *[[ 1 | BREFSELEDE RETAINING RING
51 | 34798 *[x] 1 | BREFSE KNEE LIFTER ROCK SHAFT
52 | 34797 *[%[ 1 |BREFEEF KNEE LIFTER ROCK SHAFT HUB
93 | 37313 x|kl 2 | RETFESFILEDRBL SCREW ~ 5/16X18  L=16.0
54 | 37314 *(x 1 | BREIFILTH KNEE LIFTER ROCK LEVER
55 [ 37318C k1| BRE T/ b (H) KNEE LIFTER KNEE PLATE COMP.
56 [ 25664 *(x[ 1 | BREIFEFEY KNEE LIFTER CONNECTING PIN
57 [ 31204 *(x| 1 |EUDY “E” RING
58 [ 70751 *| %] 1 Oy KT | NHS6T JOINT
59 | 25665 *|x| 1 | REFEVIERLE KNEE LIFTER GONNEGTING PIN SCREW
60 | 11430 * (x| 1 |EYE KNOB
61 (40076  [x[*| 1 |m#EEmE R SPRING
62 | 6035 x|k 1| EREE RE/AARLE SCREW ~ SM3/32X56  L=2.7
63 | 25666 *[xf 1 | 95U Ty oIk SCREW ~ M4X0.7  L=6.0
64 | 31206 ¥ x| 1 | 9Ty oiEFy b NUT M4XO0.7
65 | 31208 *[*[ 2 | REFTLEIESPN SPRING WASHER
66 | 4135 *|x| 2 |BREFTFaxzELEFY H NUT M5XO0. 8
67 | 16287 x| 2 | BREFTaLH1EW WASHER
68 | 36426 LRI Ty oy — WASHER 0. 1

_28_




/& dm 2
ACCESSORIES 2

_29_




t/Em 2

AGCESSORIES 2
<<
—
BEES ||| AH
No | PARTS No $ % aTy m DESCRIPTION
1 140112C [*|*| 1 | RNILkA—F (K#H) BELT GUARD COMP.
3 | 28138 ¥|*%[ 2 | R bH—F (A) lEHRL SCREW M6X1 L=10.0
4 110599 ¥[*] 2 |LkHRLTY I v— WASHER
6 |28138 ¥|*%[ 2 | R rH—F (B) lkHRL SCREW M6X1 L=10.0
7 110599 ¥[*] 2 |LkHRLTY I v— WASHER
8 | 37288 ¥|*%[ 2 | RN rH—F (B) EERL SCREW M4X0. 7 L=5.0
10 | 37288 ¥|*%[ 3 | N FH—FK (C) kHRL SCREW M4X0. 7 L=5.0
12 | 15081 x[*| 2 | RN RA—F (D) Kfal WOOD SCREW
13 | 11142 x| 2 | AR LTy ov— WASHER
14111830 ¥|*%[ 1 | R)LrH—F (D) YT3IHL THUMB SCREW
15| 40112 x[x| 1 | RX)L+AH—F (#) BELT GUARD COMP.

_30_










SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

tAa—3IL o AKEH
T273-0018 FEEMIBHRHET2-13-6
TEL: 047-420-3561, IPFEEE : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(BREX)
Parts No. PB46480 (0320)
Rev. 2.1



